
a)
b)
c)
d)
e)
f)

1 x right hand swinging arm strap bracket (2 pieces)
4 x M6 x 16mm stainless socket screw
4 x M6 washer
1 x M6 x 12 button allen bolt
1 x M6 Shake proof washer
3 x M6 Cage Nut

CFK07328
CBOLM60008
CWASM60003
CBOLM60007
CWASM60002
CNUTM60008


